

Stain Resistance Test Certificate

Wednesday, April 15th, 2020

Supplier: TITUS TEKFORM Pty Ltd (8/59 Jersey Road, Bayswater, VIC 3153, Australia)

Sample Description: Titus - Ice White 602.8026.120.101

Date Tested: 06 April 2020 (Tested through FORAY Laboratories – NATA Accreditation 1231)

Test Method: AS/NZS 4266.25:2004 Reconstituted wood-based panels - Methods of test - Resistance to staining"

Test Results:

Resistance to Staining (Compulsory Test Solutions)	Titus - Ice White 602.8026.120.101 (Rating)
Group 1: Acetone	3 – Moderately affected
Group 2: Coffee	5 – No visible affected
Group 3: 25% Sodium Hydroxide	5 – No visible affected
Group 3: 30% Hydrogen Peroxide	5 – No visible affected
Group 3: Shoe Polish	5 – No visible affected
Group 4: 10% Citric Acid	5 – No visible affected

Expression of the results: 5: No affected; 4: Slightly affected; 3: Moderately affected; 2: Affected; 1: Severely affected.



Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ
ACA, AIRAH, FMA
Managing Director and Principal Consultant



Travis Hale
BSc (Biotechnology)
Consultant



Tuan Duong
B. Eng. (Chemical)
Senior Consultant

V2003062